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mswTalent yarn 2.0
Trace elements
Eco-friendly

\X/ater conservation

Anti-bacterial Odor control

Retain warmth Cool sensation

Stress relief Anti-static

FUNCTIONAL
POLYESTER
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NYLON

UV blocking

Far infrared
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Intertek

Number: TWNT01424384-51

Tests Conducted (As Requested By The Applicant)
Value 3+1

1 Antibacterial Activity Test (After 50 Washing)

As per applicant’s request with reference to AATCC test method 100-2012.

Prewash for 50ycles as per AATCC 135-2015, machine wash at 80°F, normal cycle, tumble dry.
Test Organism : Staphylococcus aureus (ATCC 6538)

Sterilization Of Sample Before Test : Autoclave At 121°C, 15 Minutes
Neutralizing Solution : 0.85% Sodium Chloride Solution

Contact Time : 24 Hours

Incubation Temperature : 37°C

Incubation Period : 48 Hours

Agar Medium : Nutrient Agar

Tested Specimen : Submitted Sample (8 pieces of swatches with 4.8 cm in diameter)

Resuilt :

Name Of Test Bacteria Staphylococcus aureus
(Strain Number) (ATCC 6538)
Initial count 1.61 X10° CFU/ml

The number of bacteria recovered from the
inoculated tested sample swatches immediately 1.40 X10° CFU/Sample
after inoculation ("0” contact time) (B)

The number of bacteria recovered from the
inoculated tested sample swatches incubated over 7.50 X10* CFU/Sample

24 hours contact period (A)

T—1&#V4R - I My Drive

Calculation of percent reduction of Bacteria:
R = (B-A)/B x 100%

_1|%%¢%§EI'LX%4\ =] IjJ,%‘E /\J'% é o Remark : CFU = Colony forming unit

End of Report

Except where explicitly agread in wnting, all werk and services performed by Intertek fs subfect to our standard Terms and Conditions which can be obtained at our websiter hitps [fwww intertek-
tem.com/terms/. Infertek’s responsibiity and labilty are fimited to the terms and conditions of the agreement

This report is made solely on the basis of pour instructions and / or infarmation and matenialks supplied by you and provide no warranty an the fested samplafs) be Eruly representative of the
sample source, The raport is not intendead to be 5 recommendation for any particular course of acfion, you are responsible for acting as you see fit on the basis of the report results, Intertek is
under na obligation te refer te ar raport upan any facts ar circumstances which are outside the specific instructions received and accapts no respansibility te any parties whatsosver, following the
fssue of the report, for any matters anising outside the agreed scope of the works, This report does not discharge or refease you from your legal obligations and dulies fo any other persan, You
are the onfy ane authanzed to permit copying or disiribution of this report (and then anly in its entirety), Any such thind parties o whom this report may be circulated rely on the content of the
raport solely ab thedr owr risk,

[AUVARRAERTE VIR oo 2

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 11492, Taiwan, R.O.C.
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Textile Laboratory
Test Report No: TXAZ511 12016 ISP Date: Nov. 03, 2016 Page 3

Test Results:

2.Transmittance or Blocking of E emally Weighted Ultraviolet Radiation through Fabrics
(AATCC 183-2010)

As received

Dry evaluation Wet evaluation
Ultraviolet Protection Factor (UPF) : 130 130
Standard Deviation : 0.18 2.21
Rated UPF : S0+ S0+
Protection Category : Excellent Excellent
Percent Transmittance, T (LUV-A) : 0.90 1.44
Percent Transmittance, T (UV-B) : 0.45 0.33
The Percent Blocking, U'V-A: 899.10 98.56
The Percent Blocking, UV-B : : 99.67

Test was ¢unduﬂed in wavelength range ; 280 - 400 nm

intertek

Total Quality. Assured.

TWNC01241598
HIEHAE

g (ul/)
N A ZEHHBEEB
1 5 83
2 5 83
3 5 83
(A) ¥ =5 (B) 9 = 83
THELREE(%) 94

fisE © JHEZGE = (B-A) / B x 100%
B = SREFFHIY)Z 2 RAS P BSFURE P9 (E (/1)

SGS

Textile Laboratory

Test Report No: TX60971A /2022 /LI Date: June 23, 2022 Page 1 of 1
Four Elements Energy Biotechnology Co., Ltd.

2F-6, Mo. 150 Jilin Road, Taipei 10458, Taiwan
The following sample was submitted and identified by applicant as:
Sample Description ¢ One sample of I-Mydrive® knitted fabric
Color :  Light Blue
Fiber Content : 100% Nylon
Applicant . Four Elements Energy Biotechnology Co., Ltd.
Sample Receiving Date : June 13, 2022
Test Performance Period : June 13, 2022 to June 17, 2022
Test Performed :  Selected test(s) as requested by applicant.
Test Results:
Cool Feeling Textiles (FTTS-FA-019 - Version 3.0 Clause 3 & 4)

As received
Skin contact side(Back side)
Q-max(W/ecm?2) 0.195

Test Conditions: 1. Thermo Labo 11 B, TYPE : KES-F7
2. Room Temperature : 20£2°C, Humidity : 65£2%
3. Cool plate temperature: 25+0.1°C
Hot plate temperature: 35+0.1°C
4. Test as received sample as per client’s request

Remark: Performance specification

Cool Feeling Textiles
Knitted = 0.130
Woven = 0.170

Remark: Test results have been taken from report number No: TX60971 /2022 /LI, Date: June 17, 2022

*** End of Report ***

Signed for and on behalf
SGS Taiwan Ltd.

Rorrie

Chang Chia Hao, Rénni
Technical Manager

“Uniless othermise stated the reswlts shown in this test report refer anly 1o the sample(s) tested, and such samplels) ane retained for 1 months oaly.” This test repen canmot be reproduced, except in full,

without prior written permission of the Company.

*This documaent is sseed qhmmnkmwummm Rt poe comm b Tprme-gnd-Conditions and, for electronic format
subject Electronic Documrents. at e onditicn:

documaents, bo Terms and Conditions for ht vwwy g corm twT
Attention s deawn to the limitation of ksbility, indemn fication and mmmmnﬂymﬂ- o this document is advised that informaion contained herson reflects the Company's findings i the
time of its inlervention only and within the liméts of Clant's i amy. The ‘s sole s o s Client and this documsnt does mot excnersie parties o 8 transaction from exercising all

mwmmmnmmhﬁm-nnmmu reproduced except in full, withcut prior writien app of the & Amy forgery or lalsification
of the conteni of appearance of this =nd may be p ‘b e fullesd exieni of Hhe ™
555 Tatwan Lid Mo, 31, W Cyuan Fioad, New Taipei Industial Park, 'YW Ku Disvict, Hew Taipei Ciy. Tavan /BATERERLA S EE R4S 31
.‘l.tll'ﬂn,l.'diﬂ ] t (EEE-) Zri0-3000 ¥{B86-T) Z200-3327 i b mp com
|

Merrbed of the SG8 Group
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Aug.11,2014 TEST REPORT

N W14 8 i
Date:  Aug.15,2014  Date of Receipt:

L ¥ WERK AR RXF ;
i m'@usmtity:....___11:_‘; _Page Order/Pages: _(PUDRef. No.: FE-14-16

FOUR ELEMENTS ENERGY BIOTECHNOLOGY (0., LTD.(T8726)  jroit A0

]
Report Title:
JEAL  9p 6, ND. 150, JILIN ROAD, TAIPEI 10458, TAIWAN, R.0.C.

Address:”_— Bricdol b e e —

Test Results Test Methods

Average temperature (C) ASTM D7024-2004(Modi fy)

Note: Sample description is given by the client: 90% SMELLESS NYLON (70D/68F), 135gm/m2
10% SPANDEX (20D). 135gm/m2
BUYER NO.: 14060060
ART NO.: BCD-1023




Test Item: Far IR emissivity

Brand Name:  Four Elements Energy Biotechnology
Model: s

Serial No.:  202209-1

Test Results and Descritions

‘ i I. Test Results
;. zample ldellt.if:icaﬁon Nowe 1. 990/ .M ydrive Polyester §% Spandex
I “ ' “ . Sample condition: The appearance of sample was shown in Figure 1
Measurement Temperature | Total Normal Emissivity Bkl Eofm?‘l fﬁverage
principle (°C) @(8~14) pm sl

Figurel Photo of test sample
o ;H{CHAMM o KI5
o MERERIR .« 2R Sy
o fZOLEE ~ BE o IERRARME

. 1:3 IE % I ﬁg % :/H\: j:E The test sample with its identification and information is provided by the client,
and the test report is merely valid for this sample.
The test report merely reflects the test results of the consigned matters of the
client and is not a certification of functions of the related products. This report is
be used for commercial promotion such as

3.Test Data Note 2
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